
FIGURE A

1

2

21
20

19

14 12

13

32

31
28

30

2924

15

27

26

33

34

36
37

38

43
28
44

45

46
45

47 39
30

30

40

41

42

25

23

18
17 16

18
17
22

24
35

3 4 5

6

7

10

9

11

8

2

OF50150TS



FIGURE A

	 41		 079027013129	 Elbow (105°)................................... 1

	 42		 079027008018	 Quick Connect Coupler.................. 1

	 43		 079027013092	 T-Connector.................................... 1

	 44		 079027013093	 Strain Relief.................................... 1

	 45		 079027013143	 Pressure Gauge.............................. 2

	 46		 079027008022	 Regulator Knob.............................. 1

	 47		 079027013001	 Screw (M4 x 10 mm, Pan Hd.)....... 4

		  Not Shown:

			  079027013130	 Hex Key （(5 mm).............................. 1

		  988000121	 Operator's Manual 
				    (079027013118).............................. 1

		  12-17-13 
		  (Rev:05)

	 1		 079027013700	 Motor Pump Assembly................... 1

	 2		 079027013061	 Small Fan Housing......................... 1

	 3		 079027013001	 Screw (M4 x 10 mm, Pan Hd.)....... 4

	 4		 079027013062	 Small Fan........................................ 1

	 5		 079027013063	 Bolt (M5 × 14 mm, Hex Hd.)........... 4

	 6		 079027013064	 0.5 Gallon Tank............................... 1

	 7		 079027008012	 Drain Valve...................................... 1

	 8		 079027013707	 Tank Housing Assembly 
				    (Inc. Key Nos. 9-11)........................ 1

	 9		 079027013066	 0.5 Gallon Tank Housing................ 1

	 10		 079027013065	 Screw (M4.8 x 8 mm, Pan Hd.)...... 3

	 11	 079027013903	 Tank Drain Label............................. 1

	 12		 079027013067	 Roll Bar........................................... 1

	 13		 079027013069	 Screw (M5 x 12 mm, Pan Hd.)....... 4

	 14		 079027013712	 Check Valve Assembly................... 1

	 15		 079027013722 	 Tube Assembly............................... 1

	 16		 079027013003	 Bolt 
				    (M6 x 15 mm, Hex Soc. Hd.).......... 1

	 17		 079027013004	 Spring Washer 
				Φ    (ID 6 x OD 9.3 x 1.5t)...................... 5

	 18		 079027013005	 Washer (ID 6 x OD 18 x 1t)............. 5

	 19		 079027013072	 Bolt 
				    (M6 x 35 mm, Hex Soc. Hd.).......... 2

	 20		 079027013073	 Lock Nut (M6)................................. 2

	 21		 079027013074	 Rubber Pad.................................... 4

	 22		 079027013075	 Screw (M6 x 20 mm, Pan Hd.)....... 4

	 23		 079027013138	 Exhaust Tube Kit............................ 1

	 24	 079027013139	 Hex Nut (3/8 in)............................... 1

	 25		 079027013078	 Pressure Switch.............................. 1

	 26		 079027013713	 Air Hose Assembly (9 in.)............... 1

	 27		 079027008028	 Pressure Relief Valve...................... 1

	 28		 079027013083	 2-Way Valve.................................... 2

	 29		 079027013081	 90° Elbow....................................... 1

	 30		 079027013082	 Threaded Plug................................ 3

	 31		 079027013706	 Power Cord Assembly.................... 1

	 32	 079027013909	 Cord Wrap Warning 
				    Label (FR/SP)................................. 1

	 33		 079027013085	 Quick Connector............................ 1

	 34		 079027013086	 Ball Valve........................................ 1

	 35	 079027013140	 Ferrule (6.35 mm)........................... 1

	 36		 079027013723	 Air Hose (12.5 in.)........................... 1

	 37		 079027013089	 Screw (M5 x 15 mm, Pan Hd.)....... 1

	 38		 079027013015	 Screw (M5 x 8 mm, Pan Hd.)......... 2

	 39		 079027013090	 Control Panel AssemblyⅠ................. 1

	 40		 079027013091	 Pressure Regulator Assembly........ 1

KEY	 P/N	 DESCRIPTION	 QTYKEY	 P/N	 DESCRIPTION	 QTY KEY	 P/N	 DESCRIPTION	 QTY

3

OF50150TS



7

5

6

4

3

2

1

8
14

15

16

18

19

20

20

23

2829
25

26
30

3132

338
34

3536

37

38

56

6

24
25
26
27

24
25
26
27

21

1713
22

9

12

11

10

55
54 53

52 48 50

46
45 44

43

42

41
40

39

47
49

51

FIGURE B

6

OF50150TS



FIGURE B

	 42		 079027013111	 Locking Hook.................................. 1

	 43		 079027013110	 Locking Rod.................................... 1

	 44		 079027013109	 Cotter Pin........................................ 1

	 45		 079027013108	 Lock Spring..................................... 1

	 46		 079027013107	 Retaining Ring................................ 2

	 47		 079027013114	 Hex Nut (M6)................................... 1

	 48		 079027013711	 Locking Knob Panel 
				    (Inc. Key Nos. 51-52)...................... 1

	 49		 079027013922	 Coupler Knob Lock Instruction....... 1

	 50		 079027013921	 Coupler Knob 
				    Unlock Instruction........................... 1

	 51		 079027013115	 Bolt (M5 x 9 mm)............................ 2

	 52		 079027013105	 Stop Pin.......................................... 1

	 53		 079027013104	 Locking Knob.................................. 1

	 54		 079027013103	 Spring............................................. 1

	 55		 079027013102	 Locking Shaft.................................. 1

	 56		 079027008018	 Quick Connect Coupler.................. 2

	 1		 079027013704	 Pump & Tank Assembly.................. 1

	 2		 079027013908	 Warning Label (Upper).................... 1

	 3		 079027013912	 5 in 1 Label..................................... 1

	 4		 079027013920	 Mobil Air Logo................................ 1

	 5		 079027013913	 Hot Surface Label........................... 1

	 6		 079027008906	 Regulator Knob Label..................... 2

	 7		 079027013914	 Hose Burst Warning Label.............. 1

	 8		 079027013918	 Hang Tag (5 In 1)............................. 1

	 9		 079027013710	 Twin Tank Assembly 
				    (Inc. Key Nos. 12-25)...................... 1

	 10		 079027013144	 L Joint............................................. 2

	 11		 079027013714	 Air Hose (OD 8 mm)........................ 1

	 12		 079027013117	 Twin Tank Handle Grip.................... 1

	 13		 079027008028	 Pressure Relief Valve...................... 1

	 14		 079027013128	 Quick Connect Coupler.................. 1

	 15		 079027013094	 Check Valve.................................... 1

	 16		 079027013095	 Large Twin Tanks............................ 1

	 17		 079027005903	 Warning Label (Lower).................... 1

	 18		 079027013902	 Tank Label....................................... 1

	 19		 079027005907	 Lower Tank Drain Label.................. 1

	 20		 079027008012	 Drain Valve...................................... 2

	 21		 079027013905	 Tank Ridgid Logo Label.................. 1

	 22		 079027013915	 Tank Instruction Label 

				    (Release/Lock)................................ 1

	 23		 079027013901	 Decoupling Instruction Label.......... 1

	 24		 079027008010	 Rubber Feet.................................... 4

	 25		 079027013005	 Washer (ID 6 x OD 18 x 1.5t).......... 8

	 26		 079027013004	 Spring Washer 
				    (ID 6 x OD 9.25 x 1.5t).................... 8

	 27		 079027013075	 Screw (M6 x 20 mm, Pan Hd.)........ 5

	 28		 079027013096	 Screw (M6 x 10 mm, Pan Hd.)........ 4

	 29		 079027013904	 Specifications Label....................... 1

	 30		 079027013082	 Threaded Plug................................ 1

	 31		 079027013099	 Threaded Plug................................ 2

	 32		 079027013100	 T-Connector.................................... 1

	 33		 079027013098	 Pressure Regulator Assembly......... 1

	 34		 079027013097	 Control Panel.................................. 1

	 35		 079027013001	 Screw (M4 x 10 mm, Pan Hd.)........ 4

	 36		 079027013101	 Strain Relief..................................... 1

	 37		 079027008019	 Pressure Gauge.............................. 2

	 38		 079027008022	 Regulator Knob............................... 1

	 39		 079027013113	 Bolt 
				    (M5 x 12 mm, Hex Soc. Hd.).......... 1

	 40		 079027013026	 Spring Washer 
				    (ID 5 x OD 8 x 1.3t)......................... 1

	 41		 079027013112	 Washer (ID 6 x OD 18 x 1t)............. 1

KEY	 P/N	 DESCRIPTION	 QTYKEY	 P/N	 DESCRIPTION	 QTY KEY	 P/N	 DESCRIPTION	 QTY

7

OF50150TS



1

2

3
4

5
6

7
8

58 12
59

13

19

20

10

57
29

9

11 14

15

16
16

17

2218

52

60
61

62

33

34
35

36

38

31

32

39
40

41

42

43

37

36

44

44

45
46

47

21

23

24
25

26

27

28
29

30

51

50

33

56

55

54

53

48
49

63

64

FIGURE C

10

OF50150TS



FIGURE C

	 42		 079027013052	 Exhaust Elbow............................... 1

	 43		 079027013053	 Pump Head.................................... 1

	 44		 079027013042	 Screw (M4 x 8 mm, Pan Hd.)......... 2

	 45		 079027013043	 Outlet Valve Cover......................... 1

	 46		 079027013044	 Outlet Reed Valve.......................... 1

	 47		 079027013045	 Valve Plate..................................... 1

	 48		 079027013046	 Inlet Reed Valve............................. 1

	 49	 079027013047	 Inlet Valve Cover............................ 1

	 50		 079027013017	 Capacitor Cover............................ 1

	 51		 079027013147	 Overload Protector........................ 1

	 52		 079027013034	 Bolt (M6 x 45 mm, Hex Soc. Hd.).. 1

	 53		 079027013035	 Bolt (M6 x 20 mm, Hex Soc. Hd.).. 1

	 54		 079027013036	 Rod Plate....................................... 1

	 55		 079027013037	 Piston Ring.................................... 1

	 56		 079027013038	 Piston Rod..................................... 1

	 57		 079027013039	 Bolt (M5 x 25 mm, Hex Soc. Hd.).. 1

	 58		 079027013055	 Bolt(M8 x 20 mm, Hex Soc. Hd.)... 4

	 59		 079027013057	 Hex Nut (M8).................................. 4

	 60	 079027008060	 Air Filter Cap.................................. 1

	 61	 079027008058	 Air Filter......................................... 1

	 62	 079027013131	 Air Filter Base Frame..................... 1

	 63	 079027013910	 Data label....................................... 1

	 64	 079027013911	 Ridgid Logo Label......................... 1

			  079027013700	 Pump Motor Assembly.................. 1

	 1		 079027013001	 Screw (M4 x 10 mm, Pan Hd.)....... 4

	 2		 079027013002	 Motor Pump Housing.................... 1

	 3		 079027013003	 Bolt (M6 x 15 mm, Hex Soc. Hd.).. 1

	 4		 079027013004	 Spring Washer 
				    (ID 6 x OD 9.3 x 1.5t)..................... 1

	 5		 079027013005	 Washer Φ(ID 6 x OD 18 x 1t)............ 1

	 6		 079027013006	 Motor Fan...................................... 1

	 7		 079027013007	 Ball Bearing (6204-2RS C3)........... 1

	 8		 079027013008	 Counterbalance............................. 1

	 9		 079027013009	 Front Endbell................................. 1

	 10	 079027013132	 Capacitor Cover............................ 1

	 11		 079027013716	 Armature Assembly....................... 1

	 12		 079027013056	 Left Handle Bracket....................... 1

	 13		 079027013058	 Pump Handle................................. 1

	 14		 079027013015	 Screw (M5 x 8 mm, Pan Hd.)......... 4

	 15		 079027013016	 Run Capacitor................................ 1

	 16		 079027013701	 Capacitor Cover Assembly 
				    (Inc. Key Nos. 50-51)..................... 1

	 17		 079027013019	 Start Capacitor.............................. 1

	 18		 079027013718	 Field (Inc. Key Nos. 63-64,  
				    Stator Housing).............................. 1

	 19		 079027013059	 Pump Handle Grip......................... 1

	 20		 079027013060	 Right Handle Bracket.................... 1

	 21		 079027013030	 Wavy Washer 
				    (ID 33 x OD 39 x 0.4t).................... 1

	 22		 079027013020	 Screw (M4 x 12 mm, Pan Hd.)....... 2

	 23		 079027013014	 Mechanical Start Switch................ 1

	 24		 079027013023	 Rear Endbell.................................. 1

	 25		 079027013024	 Cover............................................. 1

	 26		 079027013025	 Washer (ID 5 x OD 10 x 0.75t)....... 2

	 27		 079027013027	 Screw (M5 x 12 mm, Pan Hd.)....... 2

	 28		 079027013028	 Lock Nut (M5)................................ 4

	 29		 079027013026	 Spring Washer 
				    (ID 5 x OD 8 x 1.25t)...................... 5

	 30		 079027013029	 Bolt (M5 x 210 mm, Hex Hd.)........ 4

	 31	 079027013708	 Pump Rebuild Kit 
				    (Inc. Key Nos. 32-37)..................... 1

	 32		 079027013125	 Adjustment Gasket........................ 1

	 33		 079027013702	 Piston Rod Assembly 
				    (Inc. Key Nos. 29 and 53-57)......... 1

	 34		 079027013040	 Cylinder......................................... 1

	 35		 079027013041	 Cylinder Gasket............................. 1

	 36		 079027013703	 Valve Plate Assembly 
				    (Inc. Key Nos. 44-49)..................... 1

	 37		 079027013054	 Cylinder Gasket............................. 1

	 38		 079027013048	 Air Filter Assembly 
				    (Inc. Key Nos. 60-62)..................... 1

	 39		 079027013049	 Washer (ID 8 x OD 15 x 1.5t)......... 4

	 40		 079027013050	 Spring Washer 
				    (ID 8 x OD 13 x 1.75t).................... 4

	 41		 079027013051	 Bolt (M8 x 45 mm, Hex Soc. Hd.).. 4

KEY	 P/N	 DESCRIPTION	 QTYKEY	 P/N	 DESCRIPTION	 QTY KEY	 P/N	 DESCRIPTION	 QTY

11

OF50150TS




